
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
                                                                                                                                              
                          Cub Cadet Service Division           PO Box 368022           Cleveland, Ohio 44136-9722 
  ___________________________________________________________________________________________ 
 
 
 
To:  Independent Retail Dealers 
 
From:  Paul Doney, Senior Service Manager 
 
Subject: 50” Twin Baggers 
 
Date: March 14, 2007 
 
A change was recently made to the RZT Twin 50” bagger (model 590-303-000) regarding the weight bracket and 
requires kit number 753-05490 for proper installation on 2007 produced models. This change/kit allows the bagger 
to be adapted to 2007 and prior produced model units equipped with a 50” deck. 
 
No kit will be necessary on any subsequent bagger kits being ordered and/or received from this date forward.  Future 
50” bagging accessories will include all the necessary components to install a 590-303-000 accessory to units 
produced prior to and including the 2007 model year.   
 
Our records indicate that you have this attachment in stock and will require this update for proper installation. 
Within a short period of time we will be placing orders for the allotted number of kits shown that you need and kits 
will be shipped free of charge in order to update your stock. 
 
Any questions regarding this kit or installation should be directed towards the Cub Cadet Technical Department.  
 
 
  
 
  
 



-	 Lift the front of the foot rest so that the holes in the mounting 
tabs are above the frame bracket. Reinsert the hex tapp screws 
into the tab holes, and lower the foot rest until screws are 
against the front edges of the frame bracket.

-	 Locate a thin board, bar, rod, etc. to use as a wedge. Lift the 
front of the foot rest and insert the wedge fully beneath the foot 
rest, between the foot rest and frame. 

Install the Weight Assembly
Insert the a 3/8" x 1-1/4" hex screw through the hole at each end of 
the weight assembly. 
Lift the weight assembly w/screws and align the screws with the 
two holes in the front of the foot rest. Insert the screws through the 
foot rest holes and hold the weight in position on the front of the 
foot rest.
While continuing to support the weight, hand thread the two hex 
flange lock nuts (flange side first) onto the screws. Use a 9/16” 
wrench to secure the flange lock nuts and fully tighten the hex 
screws.
Lift the foot rest/weight assembly and remove the wedge and/or 
tapp screws holding the foot rest upward.
Align the holes in the foot rest tabs with the holes in the frame 
bracket and reinstall the hex tapp screws. Do not over tighten.

NOTE: The weight assembly can be installed without raising the 
foot rest. With the aid of an assistant to hold the weight assembly in 
position, use a 9/16” box wrench to carefully maneuver the hex flange 
lock nuts into position underneath the foot rest. If you drop the nut, you 
may have to remove the foot rest to retrieve the nut.

•

•

•

•

•

	 Supplement Sheet

(1/2007)
FORM NO. 769-02957

DATE: 1/3/2007	 	 	

SUBJECT: Adapting Bagger Weight	 	
to Model Year 2007 Residential 	
Zero Turn Tractors With 50” Decks

Use the following instructions to adapt the 590-303-000 Rear Bagger weight Bar 	
to 2007 model year Residential Zero Turn tractors equipped with a 50" deck. 

A design change was made to the front axle of model year 2007 residen-
tial zero turn tractors equipped with a 50" mower deck. Because of this 
change, the weight bar bracket, clamps, and fasteners provided with the 
590-303 bagger should not be installed on the front axle of these tractors.
A weight adapter plate, and the necessary fasteners, has been provided 
to allow installation of the weight assembly on the front of the tractor’s foot 
rest. If installing the bagger on a model year 2007 tractor, disregard the 
weight bar installation instructions in the bagger Operator’s Manual, and 
follow the instructions in this Supplement Sheet.

Assemble the Adapter Plate and Weight Bar
Remove the bagger components as instructed in the bagger Operator’s 
Manual. Locate the weight adapter plate, weight bar, and the adapter 
kit hardware bag (Contains 2 – 3/8" x 1-3/4" and 2 – 3/8" x 1-1/4" hex 
screws; 2 – 3/8" hex flange lock nuts; and 2 – 3/8" flat washers). Remove 
the hardware from the bag.

Slide a flat washer onto each of the two 3/8" x 1-3/4" hex screws. See 
Figure 1.

Align the two holes in the weight bar with the two threaded inner holes 
of the weight adapter plate. See Figure 1.
Insert the hex screws w/washers through the weight bar and into the 
adapter plate. Fully tighten the hex screws to secure the weight bar.

Installing Weight Bar/Adapter Plate Assembly
Install the weight bar assembly on the front of the tractor’s foot rest using 
the two 3/8" x 1-1/4" hex screws and 3/8" hex flange lock nuts. 
Because the openings between the foot rest and the tractor frame (Refer 
to Figure 2) provide only limited access for installing the hex flange lock 
nuts, it is recommend that you enlarge these access areas by temporarily 
raising the front of the foot rest. To raise the front of the foot rest, proceed 
as follows:

Remove the two hex tapp screws that secure the front tabs of the foot 
rest to the front bracket of the tractor frame. Refer to Figure 2.
Grasp the front of the foot rest and lift it upward. Use one (or both) of 
the following methods to hold the front of the foot rest in the raised 
position while installing the weight. See Figure 2. 

•

•

•

1.

2.

Figure 1

Figure 2

Wedge

Hex	Tapp
Screw

Hex	Flange
Lock	Nut

Access
Area

Weight	Assembly

Foot	Rest

Hex	Screw

Weight	Bar Flat	Washer Hex	Screw

Weight	Adapter	Plate.


